
2OO Floor
Scrubber
Battery
Traction Drive

Model No: MC20O25

I  OPERATIoN I  SERVIcE I  pnRTS I  cnne

Revised 1/96



6K\
\o4--\

\C/

tlfc PAc
2

rot

(
- r l

t ( E f r a l

4(3

C

c

€



'a
Parts List

I t e m  P a r t  N o .  Q t y .  D e s c r i p t i o n

1 210002
2 210450
3 210451
4 210004

Lid Assembly Recovery
Tank Assembly Complete
Base Assembly Complete
Recovery Dome

5 21 0006 2 Lid Gasket
6 21 0007 2 Lid Gasket
7  710178 10  SCR-MC 114-20 x  .50  STpL
B 71 1  1  06  25  SCR-ST-A 10 x  .75  PL
9 430044MCH 2 Hinge Lid 20"

1  0  712540 4  SCR-MC 10-24 x .37  SS TH
1 1 712536 6 SCR-MC 10-24 x.62 SS TH
12 210005 '1 Dome Gasket
1 3  2 6 0 0 8 7  1  H i n g e
14 450066 1 Solut ion Tank Cover
1 5 210055 1 Side Skir t  Retainer
16 210052 1 Solash Skir t
17 21 0056 1 Skir t  Retainer Front' l  I  21 0053 1 Skir t  at  Access Panel
1 9 210057 1 Skirt Retainer at Access Panel
20 210058 1 Skir t  Retainer at Wheel
21 210054 1 Skir t  at  Wheel
22 210059 1 Access Panel
23  833214 1  Knob 3-S ided
24 450062 1 Cord, Nylon
25 21  0061 1  Pocket  Pu l l
26 430126 2 Hinge Backing Ptate
27 715089 1  Deca l  "200"
28 715060 1  Deca l  "Minu teman"
29 712822 5  #10-24 x .50  Lg .  Screw
30 712900 5 Nut-Hex 10-24 STPL
31 210063 1 Access Panel Hanger
32 210027 2 Magnetic Catch
33 833436 1 Ti t t  Cabte
34 712042 1  5 /16-18 x  .62Wizz  Bot t  HH
35 711553 5  WSR- ln te rna t  Lock  #10
36 712540 6 SCR-MC 1O-24x.37 SS TR
37 71561 4 1 Decal Speed Control
38  809874 1  Knob
39 740368 1 Potent iometer Assemblv

rS
\ro



(

3 { }

I  . lw
I 's="1 i l

z, Nsz4
\N /  a-t'-

[ : e

6 t o

14  2u  *  \ l ) :  "  
' {

.,.__lF-_,,5- b#^lt llt ,o-
'r- -;-ft--'- -:f^ li$ lblP l, ( cIW -
:{;<4 a

a6-

{7--

---i ./
)''

->.t )\
\--

i l i--
lpffi:gW,5,te-_ 

" a tYl -'ry xF,gp '. r

r l  \N " ,!e \f-rs\.

@ 2 2

0 _-'o
@-22

I

n
u=-75

ffi,rW,ry4ilK"*-;3\ fi Vr ̂ I;
5r ),%gar;;3"; N4 a

? ^*n_*f,o 5r-.?o _ 
ff, --CE1 

_ 
C z

1{ I ' A\
7 ----\

tgr eec rot 
\

9

t4

a--{
1*€ PAtr rz) 

I ^

#ffi<j"

69

lr Dfrn
r;.i.
Y/ t

t\?
t l N
a.lli
P l r
ffi.

d
( ! s

' ,})
4 l l>\..11

{r l ;  6

5 7 i

A -vt \u..-.-13 ; \
^ 1 6g

( rl,) tl"
/o zc

(

(



Item

1
2
3
4
5
6
7
8
I

1 0
1.1
1 2.13

14.15

1 6
1 7
1 8
1 9
n
21
2

zi
re
27
m
n
30
31

33A
aaa

33C
33D
u
36
37
38
ao

40
41
42
43
44
zl5

6
47
4
€
50
3 l
q,

qa

54
qq

56
57
58
qo

60
o l

@

&
65
66
67
68
@
70
71
-7)

I J

74
75
76
n
78
BO
81
82

Part No.

2 1 0  1  1 9
2ffi203
zsc,u7
450038-H
762333
210010
210456
430069
210398
21m74
7402[€
46001 I
710178
710182
71 1 106
210040
711231
711243
71 1 380
711374
210389
71 1 506
71 1 509
711517
7 1 1 5 1 5
210397
74025
710180
760859
21W75
801013
&?136
381 04 1
381040
381039
38103B
430106
430035
71 1 505
210066
26f,211
71 1 106
3BO@1
84001 1
84|012
7112f,2
71 1535
710823
710986
210402
71 1368
u24g
711579
210370
80041 3
450040
450076
210401
710195
2.r0399
710197
4301 18
210453
8289s2
4301 14
210408
21UtJ3
715615
740550
210411
711124
832996
710306
7115/'2
71 130.1
250041
711244
210098
711373
711204
740493
740/82
21C419
833325

Parts List
Qty.

B
3
I
1
4
5
8
3
1
4
6
1
6
1
1
B

2
1.10

I'I
.11

1
1
'1

4
4
2
4
1
2
2
6
1
1
1
I
2
5
2

2
2
1
1
1
1

1
2
1
3
2

Descript ion

Base, Plastic Machined
Hose Clamp Wire Grip
Gasket 4.3.1 x 5.81 x.19
Z-Bracket
Caster 3.5"
Caster Mounting Bracket
Electncal Panel Assembly
Vacuum Manifold Assembly
Battery Tray
Vacuum Hose 1.5 x 31 C/L
Gearmotor 24V
Gasket 3.75 X 5.75 x .75
SCR-MC 114-20 x .s0 STPL
SCR-MC 114-20 x 1.O0
SCR-ST-A 10 x .75 PL
Motor Bracket Weldmenl
BLT-HH 5i16 - 1B x 1.25 STPL
BLT-HH 3/8-167 x 1.5 STPL
Nut-Nyloc3/B-16
NufNyloc 5/16-18
Motor Mount Weldment
WSR-Flat 5/16 STPL
WSR-Flat 1/2 STPL
WSR-Flat .77 x 1.37 x .03
WSR-Flat .44 x .87 x .07
Motor Bracket Weldment
Vac Motor 3ST24V 651 5-1 3
SCR-MC 114-20 x .75
Hose Clamp
Hose Rubber Flex 2 x 15"
Sleeve, Hose
Nylon Sleeve Solution Feed
Strata-Grit Brush
Polygrit Brush
Nylon Brush Assembly Complete
Hao uflver
Stabi l izer Bar
Drive Hub
WSR-Flat 1/4
Drive Hub Retainer Bolt
Extension Spring
SCR-ST-A 10 x .75
Foam Ring
Vac Motor Cover, Top
Vac Motor Cover, Bottom
BLT-HH 114-2O x .50
WSR'Helical 1/4
SCR-SC 114-20 x.50 Nylon
SCR-SC 3/B-16 x .1 .00 

'

Electrical Box Cover
Wing Nut l/4-20
Hose BARB 3/8 MPT x 3/B BARB
WSR-Flat .56 x . .1 .00
Solulion Valve Bracket
Solution Valve
Elbow 3/B MPT x 3/8 BARB
Crimp Clamp SS 185R
Solution Hose Nylon l2"
SCR-MC 5/16-.18 x .s0
Mountrng Tab
SCR-MC 5/16-18 x .75
Clear Dump Hose 24"
Traction Drive Assembly
3/8 BARB x 1/4 MPT
Nylon Cap 1/4 FPT HC4
3/8 Brass Tee
Hose Nylobraid 45"
Stick-On Cover
Wire Harness
Cover, Differential
SCR-ST-B 10 x .38
Terminal Block
SCR-MC 6-32 x.B7
WSR-Helical 6
Nut-Hex 6-32
Sea l  Bubber .12  x .62  x  14 .5
BLT-HH 38-16 x 1.75
Reinforcing Bracket
NufNyloc 1/4-20
BLT-HH 114-20 x .75
WaterValve 24VDC
Diode Assemblv
Solution Hose
Elbow 1/4 MPT x 3/B BARB

9



c

. 1
2

. 3
4
5
6

I
9

1 0
1 1
1 2
1 3
1 4
1 5
1 6
' t7

1301 18
210068
210120
833254
832949
430041
430050
210414
430089
430090
450083
7 1 1 5 1 3
210009
833316
21 0069
210410
210409

\33

- 9

Item

1 B't9
20
2 1
22
23
24
25
26
27
28
29
30
31
32
33

t'-@
I i
l , )
i  , ' '  25
t , '
t/'

e

I t em Par t  No .

u_S-

,rlu$:',',

Q t y .  D e s c r i p t i o n

1 Solution Strainer M3-40
1 Vac Recover Hose 34.5 C/L
1 Sol/Recovery Tank
2 Bumper Wheel Axle
2 U Bracket Wheel Mount

Parts List

" : :

Float Housing
Filter Screen 4x4
O-Ring
Float
Float Valve Weldment
Hose Adapter
WSR-Flat .69 x 1.06 x .03 SS
Standpipe Assembly
Drain Plug 1 1/4
Black Drain Hose 32" C/L
3/8 Hose Barb x 3/8 FPT Brass
Adapter Brass 3/8 FPT x 3/8 MPT

P a r t  N o .  Q t y .  D e s c r i p t i o n

760220MCH 1
450081 3
828971 1
710353 2
710985 2
711504 1
828970 3
712092 1
712568 1
712667 1
762384 2
760245 1
760343 1
832896 2
830062 'l

712759 4

1 1/2 Adapter MCH (833310)
WSR SS 1.908 x 2.41 x .03
Nut 1 'll2 Pipe Thread
SCR-MC 1G32 x.37 STPL
SCR-SC 3/8-16 x .62
WSR-Flat ' l /4 lD SS
WSR NEOP 1.81 x 2.37 x .9
SCR Nylon 114-20 x2.5
SCR-MC 114-2O x 2.00 SS
Nut-Hex 1/4-20 SS Nyloc
Bushing .277 x .375 x .37
Hose Clamp 62P24
Tube Hose 241328
Guide Wheel
90" Street Elbow 3/8 x 3/8
WSR-Flat .31 x '1.37 x .06 SS

(,

5
ttr. 

\-

)-J=H. t ; Z r . l

)

1 0



( - \
\ F

t4
3t2

{s€E PA6€ rll

rc-\

\ -.;.

I t e m

25
zo
27
28
29
30
e ' l

32
J,5

34
J C

37
3B
39
40
41
42
43
44
45
46
47
48

71 1 503
71 1 506
711523
829014
762058
712041
760592
712320
711124
712822
71 01 B0
7401 59
71 0383
210072
711554
830504
210048
21 0064
210415
71 1 808
4301 20
210452
881 009
260211

a
VX-,'

z

Z

I
'l

1
Z

I

z

2
o
2
1
z
1
2
J

-r

I

1
.l

I t e m  P a r t  N o .  Q t y .

Parts List
Desc r i p t i on

Base Assembly Complete
Dashboard Assembly
Squeegee Lift Cable
Solution Control Cable
Squeegee Lift Bracket Assembly
Squeegee Lift Arm Assembly
Wire Handle
Retaining Ring
Nylon Flanged Bushing
Cam Assembly
SCR-SK 8-32 x.50
SCR-MC 6-32 x 1.00
Micro Switch
Switch Bracket
Tinnerman Clip
SCR-H|/Lo '10 x 5/8
SCR-MC 114-20x.50 STPL
Insulator (Glastic)
Brass Stud
Wing Nut 1/4-20, Nyloc
SCR HYLO 10 x 3/4 PL
Wire Formed Hook
Nut-Acorn 1/4-20 ST N1
Nut- Ff anged W izz 1 I 4-20

1  210451
2 210457
3 210406
4 210045
5 430059
6 430060
7 210363
I 711721
I 829052

10 210367
117uot t  +1{€02
12 710307
13 833329
14 210362
15 711430
1 6  7 1 1 1 6 1
17 710178
18 740132
19 833638
20 7'r 1368
2 1  7 1 1 1 6 1
22 760286
23 711352
24 711425

1
2
2
1
I

I

2
1
1
1
o

2
2
z
2
4
1
I

4

P a r t  N o .  Q t y . D e s c  r i p t i o n

WSR-Flat 10
WSR.FIat 5/16 STPL
WSR-Wave .37 x .68 x .02
Flanged Bushing
Space r .319  x .375  x .250
BLT-SDER 1 l4-2O x .44 x .37
Knob Oval Tapered
WSR-Nylon .22x.45x.O4
SCR-ST-B 10 x .37 Nl
SCR-THMS 1Q-24 x.50 STPL
SCR-MC 1/4-20 x.75 STPL
S8175 Plug Red
SCR-MC 114-20x1.25
Anderson Plg. Bracket
WSR-lnternal Lock 1/4 lD
SCR 1/4 -14 x.75 PAN
Battery Liner
Battery Spacer
Clevis  Pin.312 x 1.69
Cotter Pin
U-Channel
Squeegee Assembly Complete
Yoke
Extension Spring

€e'
\ot

. a \ _
{'l 'i
\. ..:t

1 1



{

'/u T, t 6

37--

I - '- B

\ z

, " 9

l 7

z3
49

?2

25

1 2



Traction Drive Assembly
Parts List

. t ;

I t e m

1
z

q

o

8
q

1 0
1 1
1 2
l e

1 4
I J

t o

1 7
1 8
1 9
z v
2 1
Z Z

Z J

2 4
2 5
2 6

2 B
2 9
3 0

3 2
J J

3 4
3 5
3 6
Q 7

3 B
3 9
4 0
4 1
4 2
+ J

4 4
4 5
+ o
4 7
4 B
4 9

. 5 0
- 5 1

Part No.

2  1  0350
2 1  0386
2 1  0039
2 1  0385
7 40484
210407
340742
8 8 1  0 5 9
833305
833304
210455
760245
7 1 1 3 7 4
7 12908
/  I  I J U J

210364
2 1  0365
2  1  0 3 9 5
2 1  0366
2 1 0 4 1 2
833357
2 1  0 3 8 0
2 1  0388
833292
2 1  0384
833325
7 1  1579
833473
7 1 1 0 1 8
762294MCH
210076
2 1  0383
7 1 1 5 4 5
7 1  1  3 8 0
7 1  1  5 0 9
210047
2 1  0033
7 10307
740129
7 1 1 4 3 0
7 1  1373
210387
71 1  s35
711202
7 1  0 1  B 0
7 1 1203
7 1 1 4 2 5
7 1 1228
210416
7 1 1048
90-22126-B

Q t v . D e s c r i p t i o n

Platform Drive Train
Wheel Mount Strut LH
Lif t  Lever Weldment
Wheel Mount Strut Rh
Traction Motor Assembly
Dif ferent ial
Flangette
Bearing 3/4 Bore w/Collar
Whee lS D ia .
Trantorque Hub
Squeegee Mechanism Assembly
Clamp
Nut -Ny loc  5 /16-18
Nut-Flanged Wizz 10-24
WSR-Flat #10
Flangette 1/2
Bearing 1 12 Bore w/Collar
Chain #35
Chain Sprocket
Timing Belt
Pul ley 5MM 20 Tooth
Pul ley 5MM 40 Tooth
Pul ley Shaft
Master Link #35 Chain
End Cover
Elbow 1/4 MPT x 3/B BARB
WSR-Flat .56 x 1.00
3/B BARB x 114 FPT
SCR-SK 10-32 x .37
Pedal
Foot Guard
Spacer Gasket
WSR-Hel ical  5/16
Nut-Nyloc 3/B-16
WSR-Flat 1/2
Die Spring
Oilite Washer
SCR-MC 6-32 x 1.00
Switch
Tinnerman Cl ip
Nut-Nyloc 1/4-20
Pedal Stop
WSR-Helical 1/4
BLT-HH 1/4-20 x .50
SCR-MC 1/4-20 x .75
BLT-HH 1/4-20 x .63
Nut-Flanged Wizz 1 /4-20
BLT-HH 5 /16-18 x .75
K e y . 1 2 5  x . 1 2 5  x  2 . 0
SCR-SK 5/16 - 1B x 3.00
Parking Brake

4
z
z
Z

1
z
A

z

z

/ ' \
t : ;
i ,:,'

z

1
1
1
4
'l

I
I

1
I

z
.l

1

2
I

1 6
8
4
4

4
1
2
z

r-':-\.',t\ii

. Optional ltems

1 3



e
I
t l
l "  l - -4
l " lqr
I r
I  t 0 .

---\

5

A---v
6 t

t L f

^ " 1 1

B ) '
B u+--
E ,?/
z"hL-

1 2

C

:.,/")-z
v--

t....-.-..-..-......--r-....-

V:,D-A<-
i'r #;'€tl
I U{_: ,u-)/',

'/ v-,

t

I t e m

1
2
J

4
5
6
7
I
I

1 0
1 1
1 2
1 3
1 4
1 5
'16

1 7
1 8

List

Desc r i p t i on

Yoke Weldment
Spring Housing Weldment
Pivot Bracket Weldment
Swivel Pin
1/2 Oil ite Bushing
Torsion Spring SS
Clevis Pin
SCR-MC 114-24x.5O
Spacer Tube
SCR-MC 114-20x2.75
Return Spring
Swing Bolt
Nut-Hex 1/4-20
'l12 Retaining Ring
SCR-MC 114-20x.75
WSR-Helicall/4
WSR-Flat .25 x 1.00 x .06
Cotter Pin

Parts

Q t y .

1
1
2
1
4
2
I

2
2
2
2
z
z
2
I

1
1

1

1 4

Part No.

210379
210372
210392
210375
260041
210391
210415
712811
210400
710592
210413
260292
7 1 1 3 1 6
7117't3
7' t0. t80
71 1 535
71 15 '19
71 1808



1 1

\
1 8

,/,
- 1 ?

>t1

I t e m Part  No.

21035'tMCH
210352
2't0353
210354
21 0355
21 0381
2 ' t 01  18
210357
210390
430075
430085
430074
710975
711374
260267
711545
712571
712572
712573
71 1 504
712668

Parts List

Q t y .

2
1
'l

2
4
2
4
2
2
2
2
2
4
8
B

' 1 5

D e s c r i p t i o n

Squeegee Casting
Rear Squeegee Blade
Rear Squeegee Strap
Front Squeegee Blade
Front Squeegee Strap
Pitch Control Bracket
Knob 3-Sided 5/'16 Nyloc
Tube Bracket
Squeegee Gasket
Threaded Insert
Squeegee Bumper Wheel
Adjusting Nut
SCR-SC 5/16-18 x.87 BH
Nut-Nyloc 5/16-18
Wing Bolt 3/8-16 x.75
WSR-Helical5/16
Bolt-SS CARR 1/4-20 x 1.50
Bolt-SS CARR 1/4-20 x 2.00
Bolt-SS CARR 1/4-20 x 2.50
WSR-Flat .25 cx .56 SS
Wing Nut 1/4-20 SS

1
2
3
4

6
7
I
o

1 0
1 1
1 2
1 3
1 4
1 5
1 6
1 7
1 8
1 0

20
21



ELECTRICAL PANEL ASSEMBLY

28 ...---

o - - -  23

DASHBOARD ASSEMBLY

A - 3 ?
d \

*.tA-  
/ /  \ t - 3 0

e z !
ff

2 2 - . 3
3 ,e-'- F>te

.r--.4 a
- - q  l r l  !-{e'L'--

l-E re

I t e m  P a r t  N o .  Q t y .

|  - - , .
r  t 3

-.2

Parts List
D e s c r i p t i o  n

Electrical Box
SCR Control Board 24V
Contactor 24V 50 amp
Heyco Liquid Tight Fitt ing
Rubber Grommet
Fiber Insulator
Spacer Bushing
Circuit Breaker.lB amp
Circuit Breaker 30 amp
Circuit Breaker 50 amp
lnsulator
Brass Stud
Wing Nut 1/4-20
Solenoid Wire Harness
5 Sec. Delay Timer
Black/Yellow 14 Gauge Wire Assembly
Black 8 GA Wire Assembly
Red '14 GA Wire Assembly
Red 1O GA Wire Assembly
Black 10 GA Wire Assemblv
Decal Circuit Breakers
Nut-Hex' l /4-20

2 6 m r l

? r

qi

E € 4

4l

1
1

1
5
1
a

1
I

1
z
Z

Z

1
1
I

1
1
1
1
1

-,t'
t \
0 3 3

t 5

<-€a I

lY ' '
l-'" I F
\,P

1
2

4
5
6
1

8
I

' t0

1 ' l
1 2
'13
'14
1 4

t o
1 7
1 B
1 9
20
2 1
22

210404
74Q944
740241
21 0405
1 01 008
805637
762073
74O2€€38
740247
740549
740132
833638
71 1 368
742131
741037
740594
740584
740577
740580
740592
71 561 3
7 1 1 3 1 6

ilo $qg

I t e m

23
a a

25
zo

27
2R

29
30

32

34
35
36
J I

38
39
40
A <

42
43

Par t  No .

711372
740589
740588
740583
740482
740576
740578
740579
712814
742021
71 1 553
21 0376
715716
740591
74Q711
740216
740590
740563
740801
740593
742102

Q t v .

z

1
1
1

D e s c  r i p t i o  n

Nut-Nyloc B-32
Black B GA Wire Assembly
Black 14 GA Wire Assembly
Black 14 GA Wire Assembly
Diode Assembly
Red 10 GA Wire Assembly
Black 10 GA Wire Assembly
Red 14 GA Wire Assembly
SCR-MC 10-24 x .87
Black 16 GA Wire Assemblv
WSR-lnternal  Lock #10
Dashboard 200TD
Decal
Panel Light Assembly
Switch
Gauge Battery Condition
Dashboard Wiring Harness
G raylDiode Wire Assembly
Switch Rocker
Yellow Wire Assembly
Switch 2 Position

-- ,4K putsz@" As;\.
T.t a\t! \qk

1 4 5-i-'-AffiN
3-- - -V*

t ? _
,€ r  - -

^M\4 \
g " o -  - d
u /

--''-- ':-A

l o



E.
()

o
()

Z
g
=

,<;{6-3" rlot hr:iltr{

1 . . ,  j


